FLORIDA RURAL WATER ASSOCIATION

2970 Wellington Circle
Tallahassee FL 32309
850.668.2746
www.frwa.net






-
-
.
-
- B
-
-
-
-
-
-
-
-
-
-S04
-
-
-
-
-
-
-
-~
-
-
-

I N T Y

Overview
Bar Screens
Activated Sludge Processes
Clanfication
Microbiology Protozoans and Metazoans

Filtration

Collection Systems

Purpose: Collect and convey wastewater
from homes and industries

Sanitary Sewer: Household (domestic)
wastewater

Storm Sewer: Conveys stormwater to
DRA’s

Combined Sewer: Collects both sanitary
and storm water

CHRIIIRN ORI I IRIRNNbbIbd I

XA I R R AR RN REN N A RN

5/23/2022

Overview

Collection Systems

Ramn Water Inflow & Infiltration
Wastewater Flow Measurement
Preliminary Treatment
[...]
measured amount of seed material is placed in a blank of dilution water and incubated for 5

days.

34



The formula for finding the seed correction factor is written:

initial D.0.—- final D.O.
mL of seed added to blank

s Seed correction for 1 mL of seed =

If more than 1 mL of seed is to be used in any BOD bottle, multiply the calculated seed
correction factor for that particular seed material by the mL of seed being used in that BOD

bottle.

The formula for calculating BOD with a seed is written:

[(Initial D.0.—Final D.0.) — seed correction factor] x (Bofte volume, ml)

sample volume, mL

e BOD, mg/L =

The formula for calculating BOD without seed being added is written:

[(Initial D.0.) — (Final D.0.)] x (Bottle volume, mL)
sample volume, mL

e BOD, mg/L =

Example

A BOD sample is run for a chlorinated effluent from a conventional activated sludge
plant. What is the BOD if the following information is known?

Sample volume 225 mL
Initial D.O. 8.2 mg/L
Final D.O. 42 mg/L
Bottle volume 300 mL
Seed added to BOD sample 1 mL
Seed added to blank 3 mL
Initial seed D.O. 7.9 mglL
Final seed D.O. 3.8 mglL

Initial D.O— Final D.O.
mL of seed added to blank

Seed correction for 1 mL of seed =

7.9 mg/L — 3.8 mg/L
3 mL

Seed correction for 1 mL of seed =

Seed correction for 1 mL of seed = 1.4 mg/L

Since only 1 mL of seed has been added to the BOD bottles, the correction factor will
be 1.4 mg/L.

Now, use the BOD formula with seed correction:

{(I}:itial D.0.— Final D.0.)— seed correction factor] x (Bottle volume, mlL)
sample volume, mL

BOD, mg/L =

[(8.2 mg/L ~ 4.2 mg/L)— 1.4 mg/L]x (300 mL)
225 mL

35

BOD, mg/L =




780 mg

BOD, mg/L = 225 mL

BOD, mg/L =3.5 mg/L

Data Analysis

Sometimes operators may be required to analyze and calculate data from laboratory results,
flows, or other groups of measurements. The average, or arithmetic mean, is adding all of
the measurements and dividing by the total number of measurements. The formula for
finding an average or mean is written:

sum of all measurements

o Average=
number of measurements

In a wastewater facility that operates 7 days per week, moving averages may be used. They
are calculated the same way that averages are, except that each day the oldest measurement is
replaced with the newest measurement. Moving averages are used to better reveal trends in
treatment plant operation.

A useful method of indicating a spread in a series of measurements is the range. The range
is calculated by the smallest measurement from the largest measurement.

* Range = largest value — smallest value

Example

The laboratory submits the following influent TSS values for one week. What is the
mean and range of these values?

DAY TSS, mg/L
! 190
z 220
= 225
4 195
> 208
6 210
g 204
AVCrage — sum of all measurements

number of measurements

1,452
7

Avcrage =

Average= 207 mg/L

Range = largest value — smallest value

36




Range= 225-190
Range = 35 mg/L for the 7-day period

In analyzing data, high values in a list of numbers may sometimes be encountered. In this
case, the median value may be better to use than the mean, or average value.

To calculate the median, first rank all of the measurements in ascending to descending order,
and then pick the middle measurement.

Example

What is the median value of the weekly data for flows shown below?
DAY FLOW, MGD

2.7
1.9
3.4
5.6
1.9
1.8
2.0

NN B LN

First, rank the flows in ascending order.

FLOWS: 1.8 1.9 19 20 27 3.4 56

Now, pick the middle measurement:
Median = 2.0 MGD

The next measurement that operators should be familiar with is the mode. The mode is the
measurement that occurs most frequently in a series of measurements. In the example given
above, the mode would be 1.9 MGD, since it is the only measurement that occurs twice in the
7-day period.

This concludes the laboratory mathematics section of this program. A 10 question multiple-
choice test can be found in the appendix. Try to adhere to the time limit, keep organized, and
set up the problems according to the steps.

Do your work on a separate sheet of paper and feel free to consult the formula sheet and table
of equivalents. Be sure to read the problem carefully, and check your answers with the
answer key provided at the end of the workbook.

37



Test No. 1
SEDIMENTATION AND LOADING PROBLEMS

The following test is of the multiple choice variety. There is only one correct answer per
question, so circle the letter representing the answer that is most nearly correct. You have 1
hour for the completion of this test.

1.

A clarifier has a depth of 14 feet, a diameter of 35 feet, and receives a flow of 350,000
gal/day. What is the surface loading rate and weir overflow rate of this facility,
assuming the weir has the same diameter as the tank?

Surface loading rate weir overflow rate
A:364 gal/day/ft 6,369 gal/day/ft
B: 364 gal/day/ft 3,185 gal/day/ft
C:26 gal/day/ft 6,369 gal/day/ft
D:26 gal/day/ft 3,185 gal/day/ft

A primary clarifier has a diameter of 65 feet, a depth of 12 feet and receives a flow of
1.75 MGD. The influent suspended solids concentration is 312 mg/L. What is the
solids loading in pounds per day per square foot?

A: 023  Ibs/day/ft

B: 0.66  Ibs/day/ft

C: 1.1 Ibs/day/ft

D: 14 Ibs/day/ft
The clarifier described in problem 2 above has an effluent suspended solids
concentration of 55 mg/L. What is the efficiency, in percent, of this clarifier in solids

removal?

A 121 %
B: 82 %
C:. 50 %
D: 257 %

A trickling filter receives an influent BOD of 285 mg/L. The filter has a diameter of
100 feet and an effective depth of 6 feet. What is the organic loading, in pounds of
BOD per day per 1000 cubic feet when the flow is 1.75 MGD?

91.4 lbs/day/1000 cu ft
62.4 1bs/day/1000 cu ft
18.4 1bs/day/1000 cu ft
0.09 1bs/day/1000 cu ft

oQw»

App. 1



. A domestic wastewater has a ‘K’ factor of 0.65 when the total suspended solids is 280
mg/L. If the BOD is 205 mg/L, what is the soluble BOD?

A: 318 mg/L
B: 210 mg/L
C: 183 mg/L
D: 23 mg/L

. A trickling filter plant receives a flow of 1.65 MGD. The best recirculation rate is 70
percent of this flow. If the filter is 80 feet in diameter and 7 feet in depth, what is the
hydraulic loading on this plant?

A: 558  gal/day/sq ft
B: 328 gal/day/sq ft
C: 230 gal/day/sq ft
D: 80 gal/day/sq ft

How many cubic yards of media must be ordered to replace the existing media in a
trickling filter plant if the filter is 80 feet in diameter and 7 feet in depth?

A: 65 cu yds
B: 622 cu yds
C: 1,303  cuyds
D: 9,743 cuyds

. A rotating biological contactor’s disk area is 150,000 square feet. The plant’s daily
flow is 18,750 gal/hr. If the influent BOD is 180 mg/L, the influent TSS is 165 mg/L,
and the ‘K’ factor for this wastewater is 0.6, what is the organic loading in
1bs/day/1000 sq t?

A: 0.002  1bs/day/1000 sq ft
B: 0.08 Ibs/day/1000 sq ft
C: 1.28 1bs/day/1000 sq ft
D: 2 Ibs/day/1000 sq ft

. What is the organic load in pounds of BOD per day on a treatment facility that
receives a raw wastewater with a BOD of 308 mg/L if the average daily flow is
440,000 gal/day?

A: 113,000 lbs/day
B: 11,300 Ibs/day
C: 1,130 Ibs/day
D: 1,014 lbs/day

App. 2




10. A plant clarifier was designed to have a surface loading rate of 400 gal/day/sq ft. The
diameter of the clarifier is 50 ft, the depth is 15 ft, and the plant is receiving an
average daily flow of 0.980 MGD. How many gal/day/sq ft over or under the design
capacity is this plant operating?

499 gal/day/sq ft over
499 gal/day/sq ft under
99  gal/day/sq ft over
99  gal/day/sq ft under

Uaw»

App. 3



TEST NO. 2
ACTIVATED SLUDGE

The following test is of the multiple choice variety. There is only one correct answer pet
question, so circle the letter representing the answer that is most nearly correct. You have 1
hour for the completion of this test.

1. A daily lab report shows the settlometer reading to be 330 mL/L after 30 minutes.
The 1ab has also determined the MLSS to be 3,670 mg/L. What is the SV and SDI at

this facility?

SVI SDI
A 111 0.89
B: 90 0.90
C: 102 1.11
D: 90 1.11

2. An aeration tank has a diameter of 50 feet and a depth of 12 feet. The lab determines
the MLSS to be 4,200 mg/L. What is the solids inventory in this tank?

A: 24,659 lbs
B: 11,220 Ibs
C: 6,170 lbs
D: 806 lbs

3. An operator is trying to keep the sludge age of a plant at 8 days. The solids inventory
is 5,890 pounds and the average daily flow is 0.225 MGD. The TSS of the influent is
365 mg/L. How many days over or under the operator’s target sludgeage is the plant

operating at presently?

A: 8 daysover
B: 0.6 days over
C: 4 daysunder
D: 0.5 days under
4. What is the F/M ratio of a treatment facility with an influent BOD of 196 mg/L, a
MLSS of 3,654 mg/L, an aeration tank capacity of 0.216 MG, and an average daily
flow of 1,200,000 gallons per day is 79 percent of the solids are volatile?

A: 0.04
B: 0.14
C: 0.24
D: 0.38

App. 4



5. Settlometer results indicate that 275 mL/L settled in 30 minutes. The average daily
flow of this conventional activated sludge plant is 0.975 MGD. What is the estimated
return sludge pumping rate based on the settlometer result?

A: 188 gpm
B: 257 gpm
C: 370 gpm
D: 725 gpm

6. An activated sludge plant produces a desirable effluent using 8 days as a target
MCRT. What is the WAS rate of this plant when the following information is
known?

solids inventory, lbs 5,960 1bs
SS lost in effluent, 1bs/day 180 Ibs
WAS suspended solids, mg/L. 7,600 mg/L
Desired MCRT, days 8 days

8,914 gal/day
9,720 gal/day
12,706 gal/day
13,710 gal/day

QW

7. What is the MCRT of and activated sludge plant when the following data is known?

aeration tank capacity 325,000 gal
MLSS 3,800 mg/L
daily flow 0.350 MGD
WAS flow 6,500 gal/day
WAS suspended solids 9,750 mg/L
TSS influent 215 mg/L
TSS effluent 4.0 mg/L
volatile solids 65 %

A: 19.1 days

B: 19.8 days

C. 22.0 days

D: 24.1 days

App.5



8. An extended aeration plant produces its best effluent when the MLSS is held at 3,200
mg/L and the sludge is pumped at a rate of 21,600 gallons per day. The MLSS has
risen to 4,150 mg/L and the effluent has deteriorated considerably. If the WAS
concentration is 9,500 mg/L, and the aeration tank capacity is 0.5 MG, what is the
new sludge pumping rate that is required in order to achieve the desired MLSS?

10.

A: 50,100
B: 55,520
C: 71,606
D: 82,236

gal/day
gal/day
gal/day
gal/day

The specifications and lab results for a water reclamation facility are shown below.
What is the present sludge age?

TSS, raw
TSS, final
aeration tank
clarifier
MLSS

30 minute SS
daily flow

1.5 days
2.8 days
3.8 days
5.8 days

gQwpy

225
5
L=1301t,

Dia =60 ft,

3,680
420
1.5

mg/L

mg/L

W =241t D=151t
D=151t

mg/L

mL/L

MGD

Using the information given in question 9 above, what would be an estimated sludge
return rate based on the present flow?

A: 120 gal/min
B: 256 gal/min
C: 754 gal/min
D: 920 gal/min

App. 6




TEST NO. 3
DIGESTION PROBLEMS

The following test is of the multiple choice variety. There is only one correct answer per
question, so circle the letter representing the answer that is most nearly correct. You have 1
hour for the completion of this test.

1. An anaerobic digester must be neutralized with lime. The digester contains 0.015
MG of sludge with a volatile acid level of 2,875 mg/L as acetic acid. How many
pounds of lime are necessary for neutralization?

A: 2,960 Ibs
B: 918 Ibs
C: 360 Ibs
D: 147 lbs

2. If 15,000 gallons of sludge with a solids content of 2.5 percent are pumped to a
thickener, what is this expressed as pounds of dry sludge?

A: 313 pounds
B: 1,468 pounds
C: 2,712 pounds
D: 3,128 pounds

3. How many gallons per hour of sludge can be pumped with a piston pump that has a 6
inch diameter piston and a 4 inch stroke if the pump is operating at 30 revolutions per

minute?
A: 14 gal/hr
B: 58 - gal/hr
C: 872 gal/hr

D: 3,487 gal/hr

4. Raw sludge has a volatile solids count of 75 percent. The digester reduces the
volatiles to 40 percent. What is the percent reduction accomplished by the digester?

A 41 %
B: 52 %
C: 78 %
D: 35 %

App. 7




5. An anaerobic digester must be started at a plant expansion project. If the digester s

20 feet in depth and has a diameter of 30 feet, how many gallons of seed sludge must

be added, based on the recommendation that 20 percent of the digester volume be
filled with seed?

A: 11,300 gal
B: 21,138 gal
C: 44,260 gal
D: 84,500 gal

6. A digester receives a raw sludge that has a volatile content of 80 percent. The
digester reduces this to 37 percent. How many pounds of volatile solids are destroyed
per day per cubic foot of digester space if the digester is 16 feet deep, has a diameter

of 24 feet, and 2,250 lbs of volatiles are added daily?

A: 0.12 Ibs/day/cu ft
B: 0.26  Ibs/day/cu ft
C: 0.33 Ibs/day/cu ft
D: 0.41 Ibs/day/cu ft

destroyed?

A: 24 cuft/Ib VS
B: 8.9 cuft/Ib VS
C: 121 cuft/IbVS
D: 287 cuft/IbVS

VA concentration of 4,225 mg/L. How many pounds of lime are required?

A 72 Ios
B: 458 Ibs
C: 536 1bs
D: 1,609  1Ibs

App. 8

A digester destroys 2,275 1bs of volatile solids per day. The digester has an effective
volume of 65,250 cubic feet. The gas meter indicated that 27,500 cubic feet of gas
are produced daily. How many cubic feet of gas are produced for every pound of VS

An anaerobic digester has gone sour and must be neutralized. The digester is 24 feet
in depth and has a diameter of 18 feet. It is presently 1/3 full of sludge containing a



9. A new digester must be seeded. How many gallons of seed will be required based on
the following information?

Raw sludge, gal/day.
Raw sludge solids, %
Raw sludge volatiles, %
Seed sludge solids, %
Seed sludge volatiles, %
wt. of seed sludge, lbs/gal

Loading factor

A: 18,449  gal
B: 20,707  gal
C: 26,114  gal
D: 28,800  gal

2,500

2.5

65

5.0

75

9.8

0.05 Ibs VS/day

10. How many pounds of dry sludge are handled if a 5,000 cubic foot capacity digester is
pumped to a press and the sludge pumped contains 5 percent solids?

A: 1,625 Ibs
B: 2,085 1bs
C: 10,450 1Ibs

D: 15,596 1lbs

App. 9




TEST NO. 4
HORSEPOWER, FORCE, & CHEMICAL PUMP PROBLEMS

The following test is of the multiple choice variety. There is only one correct answer per
question, so circle the letter representing the answer that is most nearly correct. You have |
hour for the completion of this test.

1.

An in-ground sedimentation tank must be drained. The tank has a depth of 15 feet
and a diameter of 75 feet. What is the upward force on this tank created by
groundwater if the groundwater is 3.5 feet above the tank bottom?

A: 36,003 Ibs
B: 126,011 Ibs
C: 688,212 Ibs
D: 964,373 1bs

A pump must be able to pump against a total head of 135 feet at the rate of 250
gallons per minute. If the pump is 56 percent efficient and the motor is 90 percent
efficient, what should the minimum motor horsepower be?

A: 10 hp
B: 17 hp
C: 20 hp
D: 23 hp

How many pounds of chemical are in one gallon of a 10 percent hypochlorite
solution?

A: 0.0834 Ibs/gal
B: 0.834 Ibs/gal
C 32 1bs/gal
D: 1.8 Ibs/gal

Hypochlorite is being fed at the rate of 66 gallons per day using a 7 percent solution.

What is the dose being fed, in mg/L, if the flow is 2.4 MGD?

: 1.2 mg/LL
1.5 mg/L
1.9 mg/L
3.0 mg/lL

UQw»

App. 10




. A chemical feed pump has a scale that reads from 0 to 100 in percent. The pump has
an output of 25 gallons per day when set at 100 percent. A sludge conditioner with a
5.5 percent concentration must be fed to a flow of 1.25 MGD to achieve a dose of 0.5
mg/L. At what percent should the pump be set to achieve this dose?

A 24 %
B: 35 %
C: 45 %
D: 62 %

. What is the force in pounds acting on a side wall of a chlorine contact chamber that
has a depth of 14 feet and a length of 25 feet?

A: 10,920 Ibs
B: 19,500 1bs
C:. 152,880 Ibs
D: 273,000 Ibs

. An in-ground tank has a depth of 12 feet, a width of 24 feet and a length of 30 feet.
What is the upward force on the bottom on this tank exerted by groundwater if the
groundwater depth is 8.5 feet below the top of the tank?

157,248 1Ibs
196,560 1bs
210,200 1bs